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TEST REPORT

SAMPLE DESCRIPTION LUCI A SAN SIRO (COLLECTION)

THE REPORT IS MADE BY THE FOLLOWING TESTS:
TEST METHOD ACCREDIA
6012002 Assessment of the ignitability of upholstery fabric - Match BS 5852-1:1979
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(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.
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NOTES ANALYTICAL TESTS

® 6012002 Assessment of the ignitability of upholstery fabric - Match BS 5852-1:1979

The above test results relate only to the ignitability of the combination of materials under the particular conditions of test; they
are not intended as a means of assessing the full potential fire hazard of the materials in use; The test is been executed
according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989 , 1993 and 2010, Schedule 5 - Part 1 (i.s.

1); Acclimatization: At least 16 hours at 20 £ 5 °C e 50 % * 20 % RH; Ignition source (i.s.): Ignition source 1 - Match equivalent
flame.

Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.

GENERAL NOTES
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Tests M.U. Results Method

6012002 Assessment of the ignitability of upholstery BS 5852-1:1979

fabric - Match

Pretreatment WATER SOAK 40 °C - 30 MIN

Kind of sample COVER FABRIC

Test 1 - Combustion with flame s 0

Test 1 - Progressive smouldering s 11

Test 1 - Result PASS

Test 2 - Combustion with flame s 16

Test 2 - Progressive smouldering s 17

Test 2 - Result PASS

END OF REPORT
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